
Board of Directors Meeting 

August 27, 2024 

2:15pm 



 

 695 Moores Creek Lane | Charlottesville, Virginia 22902-9016      

434.977.2970 

434.293.8858 

www.rivanna.org 

  

 

BOARD OF DIRECTORS 

 

Regular Meeting of the Board of Directors of the Rivanna Water & Sewer Authority 

 

DATE:   AUGUST 27, 2024 

 

LOCATION:  Rivanna Administration Building (2nd Floor Conference Room),  

695 Moores Creek Lane, Charlottesville, VA 22902 

 

TIME:   2:15 p.m. 

 

AGENDA 

1. CALL TO ORDER 

 

2. AGENDA APPROVAL  

 

3. MINUTES OF PREVIOUS BOARD MEETING ON JULY 23, 2024 
 

4. RECOGNITION 

 

5. EXECUTIVE DIRECTOR’S REPORT  
 

6. ITEMS FROM THE PUBLIC  

Matters Not Listed for Public Hearing on the Agenda 
[...]
are experiencing moderate drought conditions. A portion of Northwestern Albemarle is 

experiencing severe drought. 

         
 

• VDEQ Drought Status Report:  Our region was downgraded from being in a “Watch” status 

for drought conditions to “Normal”. 



 

                                                                                                                                                                                        8f 

 

 

 

 

Precipitation & Stream Flows 

 

 

Charlottesville Precipitation  

Year Month Observed 

(in.) 

Normal (in.) Departure 

(in.) 

Comparison to 

Normal (%) 

2021 Jan - Dec 33.82 41.61 -7.79 -19 

2022 Jan - Dec 43.53 41.61 +1.92 +5 

2023 Jan – Dec 26.95 41.61 -14.66 -35 

2024 Jan - July 18.19 25.36 -7.17 -28.3 
Source: National Weather Service, National Climatic Data Center, Climate Summary for Charlottesville, 

Charlottesville Albemarle Airport station 

 

 

Median daily flow: August 19th for the period of record (approx. 30 - 80 years) 

 

 

Status of Reservoirs as of August 19, 2024   

 

➢ Urban Reservoirs are 95.91 % of Total Useable Capacity  

➢ Beaver Creek Reservoir (Crozet) is 100 % of Total Useable Capacity  

➢ Totier Creek Reservoir (Scottsville) is 100% of Total Useable Capacity  

 

 

 

 

USGS Stream Gaging Station Near the Urban Area (August 13–19) 

Gage Name Rolling 7-day Avg. Stream Flow Median Daily Streamflow 

 cfs mgd cfs mgd 

     Mechums River 40 25.7 27 17.5 

     Moormans River 19.9 12.9 13 8.4 

 NF Rivanna River 32.4 21 23 14.9 

 SF Rivanna River 90 58.1 67 43.3 



 

                                                                                                                                                                                        8f 

 

Drought History in Central Virginia 

 

• Severe:  1930, 1966, 1982, 2002 

• Longest:  May 2007 - April 2009; 103 weeks 

• Significant:   every 10 -15 years 

• Drought of Record:  2001- 2002; 18 months 

 

 

 

 

 

 



Annual Reservoir Update

P R E S E N T E D  B Y:  B E T H A N Y  H O U C H E N S

WAT E R  R E S O U R C E S  C O O R D I N AT O R

B O A R D  O F  D I R E C T O R S  M E E T I N G

A U G U S T  2 7 ,  2 0 2 4



RWSA’s 
Water 
Supply 
Resources

Sugar Hollow Reservoir

Beaver Creek Reservoir

North Fork Rivanna River

South Fork Rivanna 
Reservoir

Ragged Mountain Reservoir

Totier Creek Reservoir
City Reservoirs

South Rivanna

Ragged Mountain

Sugar Hollow

County Reservoirs

Beaver Creek

Totier Creek



Reservoir Statistics

Reservoir
Volume* 

(MG)

Surface Area

(Acres)

Watershed 

(Sq Miles)
Watershed land use

South Fork Rivanna 885 366 259 Rural, Farmland, Forest

Ragged Mountain 1,438 170 2 Primarily Forested

Sugar Hollow 339 47 18 Forested

Beaver Creek 500 104 10 Rural, Farmland, Forest

Totier Creek 155 66 29 Rural, Farmland, Forest

3

*  Data Sources
• South Rivanna  2018 bathymetry  Next survey in 2028

• Ragged Mountain 2018 bathymetry  Next survey in 2028

• Sugar Hollow  2015 bathymetry  Next survey in 2025

• Beaver Creek  2016 bathymetry  Next survey in 2026



4

Reservoir Monitoring Program

• Goal is to collect data to better understand the biological 

processes in our reservoirs to make water treatment decisions 

• Established baseline data in 2014

• Annual review of program data by consultant 

• South Rivanna and Ragged Mountain Reservoirs are sampled 
twice a month (April-Nov)

• Totier Creek Reservoir is sampled monthly (June-July)

Secchi Disk

Intern using Kemmerer at 

South Rivanna Reservoir



5

Reservoir Characteristics 

• Stratification - The separation of water in a 

reservoir into stable layers of differing densities 

and temperatures.  Most prominent in summer 

months.

• Turnover – Seasonal mixing of a reservoir that 

occurs when the outside temperatures cool.

Source National Geographic Society 

https://education.nationalgeographic.org/resource/lake/

https://education.nationalgeographic.org/resource/lake/


6

Reservoir Monitoring Trends

Beaver Creek 
• Stratification in early May

• Turnover in mid November

• Reservoir anoxic at depths by late May

• Total phosphorus from sediments and streams 

lower in 2023-2024 than previous years

South Fork Rivanna 
• Run-of-the-River reservoir

• Stratification variable each year ~May

• Turnover in early October

Ragged Mountain 
• Stratification in early May

• Turnover in late November

South Rivanna Dam



2023-2024 Algae Applications *

7

Year
South 

Rivanna

Beaver 

Creek

Ragged 

Mountain

Sugar 

Hollow

Totier 

Creek

2023 2 8 1** 0 0

2024 1 4 0 0 0

*    January 1, 2023 – August 20, 2024  

** Treatment at RMR was for Dinobryon (not a blue green algae)

     which is a taste and odor producer

Treatment Contractor Boat



Land Use 
Management
Coordinate with City and 
County on land management 
around reservoirs

• Recreational access / boat docks 
• Law enforcement
• Safety

Working with City and County 
to incorporate areas of RWSA  
leased land adjacent to Sugar 
Hollow into the Forest Legacy 
Program

8

Sugar Hollow Reservoir



Reservoir Surveillance
RWSA conducts boat surveys of our reservoirs 
• Twice a year at Beaver Creek, South Rivanna, 

and Ragged Mountain

• Once a year at Sugar Hollow and Totier Creek

• Inspecting for:

• Trash

• Dump sites

• Illicit discharges

• Unauthorized withdrawals

• Invasive aquatic weeds (hydrilla) 

• Potential Water Protection Ordinance violations

9



Source Water Protection Initiatives

• Participate in Rivanna Riverfest with partner organizations 

• Participate in Rivanna River Forest Health and Resilience 
Partnership

• Participate on Rivanna Conservation Alliance Science 
Advisory Committee

• Participate in the Southeastern Partnership for Forest and 
Water

10



-7.00

-6.00

-5.00

-4.00

-3.00

-2.00

-1.00

0.00

1.00

2.00

3.00

4.00

5.00

6.00

Jan
-1

4

Jan
-1

5

Jan
-1

6

Jan
-1

7

Jan
-1

8

Jan
-1

9

Jan
-2

0

Jan
-2

1

Jan
-2

2

Jan
-2

3

Jan
-2

4

Jan
-2

5

R
e

se
rv

o
ir

 L
e

ve
l (

ft
)

South Fork Rivanna Reservoir 2014-Present



South Fork Rivanna Reservoir Level 2014-Present

➢Years that never fell below normal pool level: 

  2014, 2018, 2019, 2020, 2021, 2022

➢Years that lost spill: 2015, 2016, 2017, 2023, 2024

• # Days/year Reservoir below pool level:

▪ 2015: 40 days

▪ 2016: 22 days

▪ 2017: 100 days

▪ 2023: 20 days

▪ 2024: 30 days



13

Tropical Depression Debby

Reservoir Name
48 Hour Rainfall 

8/8 to 8/9 (inches)

South Rivanna 3.66

Ragged Mountain 5.2

Sugar Hollow 6.09

Beaver Creek 6.45

Totier Creek 4.31

South Rivanna Dam on 8/9



USGS
Streamflow

Gaging 
Stations

14

Mechums 

River station

Moormans 

River station

North Rivanna 

River station

South Rivanna 

River station



Flow rates at USGS 

Gaging stations August 5-19

15



Flow rates at USGS 
Gaging stations August 5-12

16



Summary

RWSA has a: 

• proactive reservoir monitoring program that informs 

water treatment decision-making

• active Source Water Protection program

• partnership with the County on Water Protection and 

land use around reservoirs

• every decade program to monitor reservoir 

capacities and community water demand forecasts

17



Questions? Ragged Mountain Reservoir



Water Treatment Facilities 
Overview

PRESENTED BY:

DAVE TUNGATE,  DIRECTOR OF OPERATIONS

BOARD OF DIRECTORS MEETING

AUGUST 27 ,  2024





3

6 Water Treatment Plants

Red Hill WTP
Scottsville WTP

Crozet WTP

South Rivanna WTP Observatory WTP
North Rivanna WTP



Water Production Capacity 

Treatment Plant
Permitted Capacity 

(MGD)

2023 Average Production 

(MGD)

South Rivanna 12.0 8.18

Observatory 7.7 0.79

North Rivanna 2.0 0.43

Urban Total 21.7 9.40

Crozet 1.6 0.62

Scottsville 0.25 0.05

Red Hill 0.0068 0.002

Total 23.61 10.07



Conventional Surface Water Treatment

Disinfection 

Coagulation

Filtration

Source Water 

Sedimentation

Flocculation

Could add pictures here for each step



South Fork 
Rivanna 

Reservoir 

July 2024



South Fork 
Rivanna 

Reservoir 

August 9, 2024



Typical water treatment additives 

• Aluminum Sulfate  – Coagulant to improve particle settling

• Liquid Lime   – pH adjustment

• Sodium Hypochlorite  – Disinfection and oxidation

• Orthophosphate   – Corrosion control in the piping system

• Hydrofluorosilicic Acid – Dental health

  (Fluoride)



South Rivanna Raw Water Pump Station 



South 
Rivanna 
flocculators 
and 
sedimentation 
basins 

3 Flocculators
Flocculators

3 Flocculators



Flocculated 
particles entering 

sedimentation basins 



Water treatment jar test



Giardia & Cryptosporidium 



Filters at 
Observatory 
Water 
Treatment 
Plant



Filter 
Turbidimeter  



Benchtop 
Turbidimeter



Finished 
Water Pumps 



Activated 
Carbon Powder activated 

Carbon (PAC)
Granular Activated 

Carbon (GAC)



South Rivanna 
PAC slurry 

application point 



Granular 
Activated 
Carbon 
Contactors



21

South Rivanna WTP 

8 Contactors

320,000 pounds of GAC

8 MGD Capacity

Observatory WTP 

6 Contactors

240,000 pounds of GAC

6 MGD Capacity

North Rivanna WTP 

1 Contactor

40,000 pounds of GAC

1 MGD Capacity

Scottsville WTP 

2 Contactors

12,000 pounds of GAC

0.25 MGD Capacity

Crozet WTP 

2 Contactors

40,000 pounds of GAC

1 MGD Capacity



Drinking Water testing and 
reporting requirements
Monthly reports submitted to Virginia Department of 
Health  include the following:

•  Daily volume of water pumped in and out of each water plant

•  Daily chemical dosage at each water plant (coagulant, lime, powder 
activated carbon, polymer, corrosion inhibitor, chlorine, and 
fluoride) 

•  Filter turbidity, water temperatures, and pH are reported  

•  Finished water chlorine residuals and disinfection calculations

•  Total Coliform sample results for all 4 water systems

•  Safe Drinking Water Act data is posted to EPA central data 
exchange website.  RWSA confirms the data.

22



FY 2025 Water Operating 
budget  
FY 2025 Operating budget highlights:

•  $3.10 Million for employee salaries 

•  $2.51 Million for water treatment chemicals 

•  $900,000 for utilities (electricity, natural gas, LP) 

FY 2024 

•  Produced 3.45 Billion Gallons of drinking water

•  Production costs are $3.81 per 1,000 gallons 

23



South Rivanna

Class I Facility

Serves Urban System

12 MGD Capacity

Staffed 24 hours/365

2 Operators per shift

4 shifts per week

  

Observatory

Class I Facility

Serves Urban System

10 MGD Capacity

Staffed 12 hours/365  

2 Operators per shift

2 shifts per week

North Rivanna

Class II Facility

Serves Urban System

2 MGD Capacity

Staffed 8 hours/365

1 Operator per shift

2 shifts per week  

Crozet

Class II Facility

Serves Crozet System

2 MGD Capacity

Staffed 12 hours/365

1 Operator per shift

2 shifts per week  

Scottsville

Class III Facility

Serves Scottsville System

0.25 MGD Capacity

Staffed 8 hours/365

1 Operator per shift

2 shifts per week  

Red Hill

Class IV Facility

Serves Red Hill System

0.006 MGD Capacity

Visited Daily/365

Monitored 24/7

 Operates as needed

Water Treatment Plants

Visited DailyClass 1 Operator Class 2 Operator

Class 1 Operator

Class 1 Operator
Class 1 Operator

Class 1 or Less 

Operator

Class 1 or Less 

Operator

Class 1  or Less 

Operator

Class 1  or Less 

Operator

Class 1 or Less 

Operator

Water Manager

Assist. Manager

Supervisor

Supervisor

Class 1 Operator

Class 1 Operator

Class 1 Operator

Class 1 Operator

Class 1 Operator

Class 1 Operator

Class 1 Operator 

Class 1 Operator

Relief Operators Management Staff

10 Total 

Operators

2 Total 

Operators

2 Total 

Operators
2 Total 

Operators

4 Total 

Operators

Class 1 or Less 

Operator

Class 2 Operator

Total Water Operators:  22

Total Staff:        27

 

Class 2 Operator

Class 1 or Less 

Operator

4 Total  

3 Total 

Operators

WQ Specialist



Questions?

Sugar Hollow Reservoir



Virginia Water 
Protection Program 

Overview

Presented to the Board of Directors

By Jennifer Whitaker, PE

Director of Engineering & Maintenance

August 27, 2024
Ragged Mountain Reservoir



Raw Water Withdrawal in Virginia
Raw Water Use in Virginia is governed and permitted through the 
Department of Environmental Quality - Office of Water Supply

2

Two Key Program Areas:

• Ground Water
• Two Formal Ground Water Management Areas: The 

Eastern Virginia GWMA and the Eastern Shore GWMA
• Regulated under the 1992 Ground Water Management 

Act and the Ground Water Withdrawal Regulations
• Issues Ground Water Withdrawal (GWW) Permits
• Generally, regulate withdraws over 300,000 gpm
• The Virginia Department of Health oversees the 

development of private wells and well systems outside 
the GWMAs.



Surface Raw Water Withdrawal in Virginia

3

• Surface Water
• Surface Water is defined as all waters, which are not ground waters, which wholly or 

partially are within or bordering the Commonwealth.  Wetlands, stream channels, 
lakes, springs, and ponds are all considered surface waters.  

•  DEQ Administers the Virginia Water Protection (VWP) permit program to regulate:

1. Impacts to surface waters such as land clearing, dredging, filling, excavating, 
draining, or ditching in open water, streams, and wetlands, and 

2. Surface water withdrawals and non-agricultural impoundments

• Issues Surface Water Withdrawal (SWW) Permits or Individual VWP Permits depending 
on the project details

• Generally, in non-tidal areas, regulates withdrawals over 10,000 gpd



Virginia Water Protection Permits

4

• There are five (5) types of VWP Permits 
➢ General Permits (4 types based on amount of disturbance) and an
➢ Individual permit 

• Applications are administered through the Joint Permit Application (JPA) 
process which serves as a clearinghouse for State and Federal Agency review

➢ State – VMRC, DEQ, VDH, DWR, DHR
➢ Federal – Army Corp of Engineers, EPA, USFW

• Induvial Permits have a 15-year term, and then must be applied for again



Grandfathered Surface 
Water Withdrawals
• Virginia Water Protection Permit Program Regulation 

exclusion under 9VAC25-210-310 A

• "Any surface water withdrawal in existence on July 1, 1989; 
however, a permit shall be required if a new § 401 certification 
is required to increase a withdrawal. To qualify for this 
exclusion, the surface water withdrawal shall be deemed to be 
in existence on July 1, 1989, if there was an actual withdrawal 
on or before that date and the withdrawal has not been 
abandoned.“

• Regulated under the VDH - Waterworks Permits

• DEQ recently formed an Informal Workgroup to discuss 
grandfathered withdrawals

 RWSA/Bill Mawyer, member  5

RWSA Grandfathered Withdrawals:
• Crozet 
• North Rivanna 
• Scottsville



Grandfathered Surface 
Water Withdrawals
• Virginia Water Protection Permit Program Regulation 

exclusion under 9VAC25-210-310 A

• "Any surface water withdrawal in existence on July 1, 1989; 
however, a permit shall be required if a new § 401 certification 
is required to increase a withdrawal. To qualify for this 
exclusion, the surface water withdrawal shall be deemed to be 
in existence on July 1, 1989, if there was an actual withdrawal 
on or before that date and the withdrawal has not been 
abandoned.“

• Regulated under the VDH - Waterworks Permits

• DEQ recently formed an Informal Workgroup to discuss 
grandfathered withdrawals

 RWSA/Bill Mawyer, member  6

RWSA Grandfathered Withdrawals:
• Crozet 
• North Rivanna 
• Scottsville



Urban System - VWP Permit No. 06-1574

7

• 2002 -  Regional Drought of Record 

• 2003 -  Staff began development of the Community Water Supply Plan 

• 2006 -  RWSA Applied via Joint Permit Application for a VWP permit

• 2008 -  DEQ Issued VWP Permit

• 2011 -  Major Modification No. 1 granted, based on the Ragged       
Mountain Dam Project Agreement

• Permit expired February 2023

• 2021 – Application submitted for Permit Renewal 

• 2022 – Continuance while DEQ reviews Application